

**Test Certificate**

Jotun Powder Coatings Ltd  
Flixborough Industrial Estate,  
Scunthorpe,  
South Humberside.

REF No N711341 : Issue 1  
Ord No M4670

DN15 8SD

Date Tested 10/12/97  
Date Reported 10/12/97

Item - 7 off coated test panels reference number D1003LD

Specification- CAN/CSA-Z245.20-M92

Flexibility - Client Requirement			
	Position	Details	Comments
01:Coated Panel	Ref D1003LD	3 Deg at -30 deg C	Passed no cracking detected
02:Coated Panel	Ref D1003LD	3 Deg at -30 deg C	Passed no cracking detected
03:Coated Panel	Ref D1003LD	3 Deg at -30 deg C	Passed no cracking detected
04:Coated Panel	Ref D1003LD	3 Deg at -30 deg C	Passed no cracking detected
05:Coated Panel	Ref D1003LD	3 Deg at -30 deg C	Passed no cracking detected

Impact Resistance - Client Requirement			
	Position	Details	Comments
06:Test Panel	Ref D1003LD	1.5 J at -40 deg C	Passed no holidays detected
07:Test Panel	Ref D1003LD	1.5 J at -40 deg C	Passed no holidays detected
08:Test Panel	Ref D1003LD	1.5 J at -40 deg C	Passed no holidays detected

Tested by T.S.Haynes AMI Mech IE Eng Tec.....

*S. Hughes*  
For and on authority of  
Bodycote Materials Testing Ltd

**S. Hughes**  
General  
Manager